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JACO INTERNATIONAL CORPORATION
s P E R REw RR3425
NO. 342, SHYUE-TEN RD., WU-JIN DISTRICT, TAICHUNG 41456, TAIWAN (R. 0. C.)

MR SR Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
E AR P (Sample Submitted By) 1 ¥ i3 L2 @ (JACO INTERNATIONAL CORPORATION)
7 ¢ #(Sample Description) : CHROME PLATE HEX KEY (434235 +)
Yz i p # (Sample Receiving Date) : 2016703704
Bl B (Testing Period) : 2016703704 TO 2016/03/11

B2 £ (Test Requested) : fi&%% =& > 24 RoHS Jil%[ 4 2011/65/EU Annex II Bli#4% ~ 45~ & ~ = l%fé» (As
specified by client, with reference to RoHS Directive 2011/65/EU Annex II to
determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted sample.)

B32% % (Test Results) # 27T - % (Please refer to next pages).
23 (Conclusion) : TR E 2 TE R AR BA 4 &~ 2 B RIEE R B E RollS 45 4

2011/65/EU Annex Il 2z *3 & & & (Based on the performed tests on selected part of

submitted sample(s), the test results of Cadmium, Lead, Mercury, Cr(VI) comply
with the limits as set by RoHS Directive 2011/65/EU Annex I1.)

Signed for andhan ”Wf\'f\ﬂ&

SGS TAIWAN LTD:
Chemical Laboratory — Taipei
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BALERG AP
JACO INTERNATIONAL CORPORATION

5.8 (No. ) : CE/2016/31596

p 2 (Date) : 2016/03/11

NO. 342, SHYUE-TEN RD., WU-JIN DISTRICT, TAICHUNG 41456, TAIWAN (R. 0. C.)

P2 % (Test Results)

#l5EF% = (PART NAME)No. 1

7 #c(Page): 2 of 5

#¢ £ 4k (PLATING LAYER OF SILVER COLORED METAL)

B B P B3 G EE g
(Test Itens) (Unit) (lethod) B | Result) 15000
(MDL) No. 1

4% / Cadmium (Cd) mg/kg |peiemdgfy, %4 IEC 62321-5: 20137 %, 2 n.d. 100
PR A8 8 TR Sk kiR /
[EC 62321-5: 2013 application of
modified digestion by surface etching
and performed by ICP-AES.

4~ / Lead (Pb) mg/kg |peiendgfy, %4 IEC 62321-5: 20137 %, 2 n. d. 1000
PR A8 & TR kS kiR /
[EC 62321-5: 2013 application of
modified digestion by surface etching
and performed by ICP-AES.

& / Mercury (Hg) mg/kg |peiemdgfy, %4 IEC 62321-4: 20137 2, 2 n. d. 1000
PR A8 & TR ek kiR /
[EC 62321-4: 2013 application of
modified digestion by surface etching
and performed by ICP-AES.

» % 4% / Hexavalent Chromium ug/cm? [ %% IEC 62321-7-1:2015 » r2 UV-VIS#ipl. 0.10 n. d. -

Cr(VI)(#2) / With reference to 1EC 62321-7-1:2015
and performed by by UV-VIS.
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B EmizgAad 0O A
JACO INTERNATIONAL CORPORATION

s P E R REw RR3425

NO. 342, SHYUE-TEN RD., WU-JIN DISTRICT, TAICHUNG 41456, TAIWAN (R. 0. C.)

5.8 (No. ) : CE/2016/31596 p 2 (Date) : 2016/03/11 7 #(Page): 3 of 5

# 3z (Note) :

1. mg/kg = ppm; 0. 1wt% = 1000ppm

2. n.d. = Not Detected (A% )

3. MDL = Method Detection Limit (= i ff ip[4&*2 &)

4. "-" = Not Regulated (& #R$2iE)

5., (#2) =
a. > BaEEA0.13 ug/em? > 2T EE K 27 - W4s. / The sample is positive for Cr(VI) if the Cr(VI)
concentratlon is greater than 0.13 pg/cm?. The sample coating is considered to contain Cr(VI)

ek ind CGEAR/*0.10 ug/em®) » %7 %2 & 2 7 = §4%. / The sample is negative for Cr(VI) if

Cr(VI) is n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based

coating

c. ¥ WEEEA 010 2 0.13 ug/em® o E2mEE Rk L E 77 >~ %45 / The result between 0.10 ug/cm®
and 0.13 ug/cm is considered to be inconclusive - unavoidable coating variations may influence the
determination.
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B EmizgAad {0 O O A A

JACO INTERNATIONAL CORPORATION
s P E R REw RR3425
NO. 342, SHYUE-TEN RD., WU-JIN DISTRICT, TAICHUNG 41456, TAIWAN (R. 0. C.)

Ry T AR Rl 0E o R g2 hIRARK ¢ = 2B fRe( 5 HARRIETD 2 ’f *t) | The plating
layer of samples were dissolved totally by pre-conditioning method according to below flow
chart. (Cr® test method excluded)

B P AR % F [ Technician : Climbgreat Yang
B plEf F 4 r skEc® [ Supervisor: Troy Chang

B & € £ FpliEr 428 | Flow Chart of Stripping method for metal analysis

% % # 5 / Preparation
+ = ?%fév Cr6+
v

RFkEEE /
Sample measurement (weight)
3 4 Pb 4 Cd A Hg

B3R & w f / Sample measurement (area)

¥

R I i R

Wiy penir Add appropriate amount of pure water reagent
Prepare suitable acid solution 3

+ k7g

fe# 3 AR (7 578~ [ Heat to boiling to extract

R AR 7
Put sample into acid solution
* 4 Fris itk & / Cool, filter digestate through filter
7 fR4x4t 4L & | Dissolve plating layer v
3 de xS ARBES

, Add diphenyl-carbazide for color development
7% % [ Solution 7

v
. o e e bk VE kT kR R, BORIR SRR & 540 nm
EEH e 2 jl%};’-' + & Sy L i /ICP-AES 2z & / measure the absorbance at 540 nm by
UV-VIS
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X BEY 4o BFEHET 0 BEAAF R BRI E/I0 X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CE/2016/31596

wﬂu.ﬂ;mmh; ul

E

*k 4p £ %k (End of Report) *%
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